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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 4 / PWL 24 / 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 21 /8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 12.6 0.5 13.1 12.2 0.5 12.7
Top 12.2 0.5 12.7 12.5 0.5 13.0
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.3 0.5 13.8 13.1 0.5 13.6
Top 12.8 0.5 13.3 12.7 0.5 13.2
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 13.1 12.7 13.8 13.6 19.3 28.0 8.7 Complied
Top 12.7 13.0 13.3 13.2 19.1 28.0 8.9 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 19.3 8.0 27.3 36.0 8.7 Complied
Top 19.1 8.0 27.1 36.0 8.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 21/ 8 dBi Antenna Group
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Results: 802.11n /20 MHz / MCSO / MIMO / Port 2 / PWL 21/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 3/ PWL 21/ 8 dBi Antenna Group
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Results: 802.11n /20 MHz / MCSO / MIMO / Port 4 / PWL 21/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 24/ 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 16.0 0.4 16.4 15.7 0.4 16.1
Middle 15.8 0.4 16.2 15.0 0.4 15.4
Top -1 15.6 0.4 16.0 15.4 0.4 15.8
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 15.5 0.4 15.9 14.2 0.4 14.6
Middle 15.9 0.4 16.3 14.8 0.4 15.2
Top -1 15.7 0.4 16.1 14.7 0.4 15.1
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power oy Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Boffm 16.4 16.1 15.9 14.6 21.8 28.0 6.2 | Complied
Middle 16.2 154 16.3 15.2 21.8 28.0 6.2 Complied
Top -1 16.0 15.8 16.1 15.1 21.8 28.0 6.2 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom +1 21.8 8.0 29.8 36.0 6.2 Complied
Middle 21.8 8.0 29.8 36.0 6.2 Complied
Top -1 21.8 8.0 29.8 36.0 6.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 24 / 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 24/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 24 / 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 4 / PWL 24 / 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2+3+4 / PWL 21 /8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.5 0.4 13.9 12.9 0.4 13.3
Top 11.1 0.4 11.5 111 0.4 11.5
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.3 0.4 13.7 13.0 0.4 134
Top 11.1 0.4 11.5 12.8 0.4 13.2
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 13.9 13.3 13.7 134 19.6 28.0 8.4 Complied
Top 115 115 115 13.2 18.0 28.0 10 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 19.6 8.0 27.6 36.0 8.4 Complied
Top 18.0 8.0 26.0 36.0 10.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 21 /8 dBi Antenna Group
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Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 21/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 3/ PWL 21 /8 dBi Antenna Group
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Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 4 / PWL 21/ 8 dBi Antenna Group
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 1+2+3+4 / PWL 21 /8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 12.8 0.4 13.2 12.6 0.4 13.0
Top 12.5 0.4 12.9 12.6 0.4 13.0
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.1 0.4 13.5 13.0 0.4 134
Top 12.9 0.4 13.3 12.9 0.4 13.3
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 13.2 13.0 135 134 19.3 28.0 8.7 Complied
Top 12.9 13.0 13.3 13.3 19.1 28.0 8.9 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 19.3 8.0 27.3 36.0 8.7 Complied
Top 19.1 8.0 27.1 36.0 8.9 Complied

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1 / PWL 21/ 8 dBi Antenna Group

pr—
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(=]
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Bottom Channel

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 21/ 8 dBi Antenna Group

(=]
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n " Measuring...

Tx Total 12,60 dBm
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Top Channel
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 3/ PWL 21 /8 dBi Antenna Group
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Bottom Channel

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 4 / PWL 21/ 8 dBi Antenna Group
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Spectrum ]
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 21 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 11.6 0.4 12.0 11.4 0.4 11.8
Top 11.3 0.4 11.7 11.3 0.4 11.7
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 11.7 0.4 12.1 11.5 0.4 11.9
Top 11.5 0.4 11.9 10.7 0.4 11.1
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel Power Power Power Power e Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 12.0 11.8 12.1 11.9 18.0 28.0 10 Complied
Top 11.7 11.7 11.9 11.1 17.6 28.0 10.4 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 18.0 8.0 26.0 36.0 10.0 Complied
Top 17.6 8.0 25.6 36.0 10.4 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O/ MIMO / Port 1 / PWL 21/ 8 dBi Antenna Group
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Top Channel

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 2 / PWL 21 / 8 dBi Antenna Group

Spectrum ]
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 3/ PWL 21 /8 dBi Antenna Group

Spectrum |
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Top Channel

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 4 / PWL 21 / 8 dBi Antenna Group
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3+4 / PWL 21 / 8 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 10.9 0.5 114 10.9 0.5 11.4
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted | Duty Cy'cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 11.1 0.5 11.6 8.1 0.5 8.6
Corrected Corrected | Corrected Corrected 1+F2>2;t+4 Conducted
Conducted | Conducted | Conducted | Conducted ; .
Combined Power Margin
Channel Power Power Power Power . Result
Conducted Limit (dB)
Port 1 Port 2 Port 3 Port 4 Power (dBm)
(dBm) (dBm) (dBm) (dBm) (dBm)
Single 11.4 11.4 11.6 8.6 16.9 28.0 111 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 . .
; Directional De Facto .
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted . . (dBm) (dB)
Gain (dBi) (dBm)
Power
(dBm)
Single 16.9 8.0 24.9 36.0 111 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2+3+4 / PWL 21 / 8 dBi Antenna Group
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

9 dBi Antenna Group

Results: 802.11a /20 MHz / 6Mbps / SISO / Port 1 / PWL 26 /9 dBi Antenna Group

Corrected
Conducted { Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)

Bottom +1 20.1 0.3 20.4 27.0 6.6 Complied
Middle 19.7 0.3 20.0 27.0 7.0 Complied
Top -1 195 0.3 19.8 27.0 7.2 Complied

De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel | Conducted | = ionna 2P EIRP Limit eI Result
POEr Gain (dBi) (I8 (dBm) Iz
(dBm)

Bottom +1 20.4 9.0 29.4 36.0 6.6 Complied
Middle 20.0 9.0 29.0 36.0 7.0 Complied
Top -1 19.8 9.0 28.8 36.0 7.2 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 6Mbps / SISO / Port 1/ PWL 26 /9 dBi Antenna Group
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b Att
Count 300,300

gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

61M Viaw

T T—T

Joete: 22 U2 111237

CF 5.765 GHx 32001 pts Span 42.7 MHx
Channel Poveer
Bandwidth 21.00 MHz Power 20.05 dBm Tx Total 20,05 dBm
]" |
11806763

Bottom +1 Channel

p—
Spectrum |

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att
Count 300,300

gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

61M Viaw

T I—T

Spon 46.1 MHz

Tx Total 19.53 dBm

Joete: 22 JUN2M 102517

CF 5.805 GHx 32001 pts
Channel Poveer
Bandwidth 22,70 MHz Power 19.53 dBm
]" I
11806763

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

CF 5.785 GHx Span 46.5 MHx
Channel Poveer

Bandwidth 22,90 MHz Power 19.74 dBm

32001 pts

Tx Total 19,74 dBm

]" |

11808763
|Date: 22 JUN2019 10:2254

Top -1 Channel

Middle Channel
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / SISO / Port 1/ PWL 16/ 9 dBi Antenna Group

Corrected
Conducted | Duty Cyple Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 14.5 0.3 14.8 27.0 12.2 Complied
Top 13.9 0.3 14.2 27.0 12.8 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom 14.8 9.0 23.8 36.0 12.2 Complied
Top 14.2 9.0 23.2 36.0 12.8 Complied
,_ 23 - RBW : . \:mf Lle\:(zlI 3 :i:'"-“- Offsat l.L“'..':\:i - RBW : -
20 dey
10 e ™
-10 B Irf v \
oo / \ \
-30 g / /
<50 di
€0 o
mwl;:::}::h 16,60 MHz Power 14.51 dBm Tw Total 14.51 dBm mwl;:::}::h 16,60 MHz Power 13.85 dBm Tx Total 1385 dBm
T Tm e T Tm e

Bottom Channel

Result: Pass

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1 / PWL 26 /9 dBi Antenna Group

Corrected
conelEEd | Dy Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)

Bottom +1 19.9 0.5 20.4 27.0 6.6 Complied
Middle 19.6 0.5 20.1 27.0 6.9 Complied
Top -1 19.4 0.5 19.9 27.0 7.1 Complied

De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Eoncucicd Antenna =l EIRP Limit L gl Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)

Bottom +1 20.4 9.0 29.4 36.0 6.6 Complied
Middle 20.1 9.0 29.1 36.0 6.9 Complied
Top -1 19.9 9.0 28.9 36.0 7.1 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1 / PWL 26 /9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1 / PWL 16 /9 dBi Antenna Group

Corrected
Conducted | Duty Cy_cle Conducted Limit Margin
Channel Power Correction Result
(dBm) (dB) Power (dBm) (dB)
(dBm)
Bottom 14.3 0.5 14.8 27.0 12.2 Complied
Top 13.6 0.5 14.1 27.0 12.9 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
Power Gain (dBi) (dBm) (dBm) (dB)
(dBm)
Bottom 14.8 9.0 23.8 36.0 12.2 Complied
Top 14.1 9.0 23.1 36.0 12.9 Complied
Spectrum I ,'m- Spectrum ,'m-
ﬂﬁﬁ?” o
20 dey 20 dey
10 / | -10d 4
1 ‘.‘ J:" il\
-L o // \ 20 -1. “/ \
<50 di <50 di
€0 o €0 dg
mwl;:::}::h 17.70 MHz Power 14.25 dBm Tu Total 14,25 dBm chd";:::;::h 17.70 MHz Power 13.55 dBm Tw Total 13.55 dBm
| Measuring... W w Wgn Measuring..  QUARERRLD WO W,}:m
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSOQO / SISO / Port 1/ PWL 26 /9 dBi Antenna Group

Conducted Duty cycle Corrected
ycy Conducted Limit Margin
Channel Power correction Result
@Bm) | factor @B) | Power (€ Em) (dB)
(dBm)

Bottom +1 19.9 0.4 20.3 27.0 6.7 Complied
Middle 19.6 0.4 20.0 27.0 7.0 Complied
Top -1 195 0.4 19.9 27.0 7.1 Complied

De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel | Conducted | = onna el EIRP Limit T Result
eI Gain (dBi) (EEm) (dBm) (dB)
(dBm)

Bottom +1 20.3 9.0 29.3 36.0 6.7 Complied
Middle 20.0 9.0 29.0 36.0 7.0 Complied
Top -1 19.9 9.0 28.9 36.0 7.1 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 16 JANUARY 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac /20 MHz / MCSOQO / SISO / Port 1/ PWL 26 /9 dBi Antenna Group

p—
Spectrum | T Spectrum T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
T I I T T I I T
0 o8 0 o8
10 d& 10 d&
I S

Lot ot

=30 =30

-40 d -40 d

=50 den =50 den

=60 din =60 din

CF 5.765 GHx 32001 pts Span 41.1 MHx CF 5.785 GHz 32001 pts Span 43.9 MHx
Channel Poveer Channel Poveer

Bandwidth 20,20 MHz Power 19.92 dBm Tx Total 19.92 dBm Bandwidth 21,60 MHz Power 19.63 dBm Tx Total 19,63 dBm
I ] I ]
11806763 11806763
Oate: 22 JUML 2019 10:54:17 Date: 22 JUNL 20D 1004554

Bottom +1 Channel Middle Channel

pr—
'| o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

b Att
Count 300,300
flhﬂ Viaw

—T T T T T—T

CF 5.805 GHx 2001 pts Span 44.9 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 19.45 dBm

]" |

Tx Total 19,45 dBm

11806763
ste: 22 JUNLZ0MS 104541

Top -1 Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0O / SISO / Port 1/ PWL 16/ 9 dBi Antenna Group

Corrected
Conducted Dty cy_cle Conducted Limit Margin
Channel Power correction Result
@Bm) | factor @B) | Power ) ElE)
(dBm)
Bottom 14.2 0.4 14.6 27.0 12.4 Complied
Top 13.6 0.4 14.0 27.0 13.0 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom 14.6 9.0 23.6 36.0 12.4 Complied
Top 14.0 9.0 23.0 36.0 13.0 Complied

Power 14.2Z dBm

Tx Total 14,22 dBm

Bandwidth 17.70 MHz

Power 13.57 dBm

Count 300/300
@ 17m view
20 d 20 d
10 L 10
. e o — odam — — N
\
-10 d 5 -10 d r_'r ‘\
\ / \
0 dem \ 0 dom /J \
a0 B ‘/l‘ \ 0 dBmn- /I %
<50 o <50 o
60 di -60 db
37001 pis Span 36.0 MHz CF 5,825 GHz 37001 pis Span 36.0 MHz
Channel Poveer

Tx Total 13.57 dBm

11508763

11806763

Date: 4 MAR 2019 145152

Bottom Channel

Result: Pass

Cane: 4 MAR M8 144114

Top Channel

Page 192 of 782

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40/ MCSO0O /SISO /Port 1/ PWL 16 /9 dBi Antenna Group

Result: Pass

Corrected
Cendusizs ] cy_cle Conducted Limit Margin
Channel Power correction Result
(dBm) factor (dB) PO (I8 Iz
(dBm)
Bottom 13.9 0.4 14.3 27.0 12.7 Complied
Top 13.6 0.4 14.0 27.0 13.0 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)
Bottom 14.3 9.0 23.3 36.0 12.7 Complied
Top 14.0 9.0 23.0 36.0 13.0 Complied
,“f- Spectrum ,n.?.l-
20 dey 20 dey
0d&m !'"-N_-"_v-.—_—-‘\l 0d&m . _V .
0 ;'r j l\ -C dBre } 1
40 BT \-""h‘ —— \.z—\
<50 di <50 di
€0 o €0 o
mwl;:::}::h 36,00 MHz Power 13.94 dBm Tx Total 13,94 dBm chd";:::;::h 36,00 MHz Power 13.62 dBm Tx Total 1362 dBm
[T Y] Heamrna QDN W0 w
Bottom Channel Top Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCSO0/ SISO/ Port 1 /PWL 16/ 9 dBi Antenna Group

Conducted Duty cycle CrnrEsize I ,
. Conducted Limit Margin
Channel Power correction Result
(dBm) factor (dB) PO (I8 Iz
(dBm)
Bottom 14.0 0.4 14.4 27.0 12.6 Complied
Top 13.6 0.4 14.0 27.0 13.0 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna x> EIRP Limit AL I Result
Power Gain (dBi) (dBm) (dBm) (dB)
(dBm)
Bottom 14.4 9.0 23.4 36.0 12.6 Complied
Top 14.0 9.0 23.0 36.0 13.0 Complied
~ Offsat 1."“..':.3 RBW ld o - \:mf Lle\:ell': :i:'_".:. Offsat 1."“..':.3 RBW ld . —
20 dey
0 cam V, ___q. P___.-—-—-—-—M\/m-u--___‘\
0 dim I‘ | l '.1
o \ / \
T — \-’"‘L \/—\
<50 dim
€0 o
mwl;:::}::h 36,00 MHz Power 13.95 dBm Tx Total 13,95 dBm mwl;:::}::h 36,00 MHz Power 13.63 dBm Tw Total 1363 dBm
| CECRERE ] | CECRERE ]
Top Channel

Bottom Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS0 /SISO /Port1/PWL 16/ 9 dBi Antenna Group

Conducted Duty cycle Coirzcize L :
: Conducted Limit Margin
Channel Power correction Result
(dBm) factor (dB) PO (EEm) (dB)
(dBm)
Single 11.6 0.5 121 27.0 14.9 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
PO Gain (dBi) (I8 (dBm) Iz
(dBm)
Single 121 9.0 211 36.0 14.9 Complied
m  Offset 12.00 8 & RBW 1 M-z
{

Result: Pass

CF 5.775 GHz

22001 pts

Hpan 155.0 MHz

Channel Poveer
Bandwidth 75,90 MHz

Power 11.64 dBm

Tx Total 11.64 dBm

11506763

Oate: 4 MAR 2019 135619

Single Channel

Page 195 of 782

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 26 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)

Bottom +1 20.1 0.3 20.4 18.0 0.3 18.3
Middle 19.9 0.3 20.2 19.7 0.3 20.0
Top -1 19.7 0.3 20.0 19.3 0.3 19.6

Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)

Bottom +1 20.4 18.3 22.5 27.0 4.5 Complied
Middle 20.2 20.0 23.1 27.0 3.9 Complied
Top -1 20.0 19.6 22.8 27.0 4.2 Complied

De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)

Bottom +1 22.5 9.0 31.5 36.0 4.5 Complied
Middle 23.1 9.0 32.1 36.0 3.9 Complied
Top -1 22.8 9.0 31.8 36.0 4.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 26 / 9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

—T T T T

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

Spon 18.2 MHz

CF 5.745 GHx 32001 pts
Channel Poveer
Bandwidth 23.70 MHz Power 20.09 dBm Tx Total 20,09 dBm
]" I
11806763

Joiste: 6MAR 219 DR 0357

CF 5.785 GHx 2001 pts Span 46.5 MHz
hannel Poveer

Bandwidth 22,90 MHz Power 19.85 dBm

Tx Total 19.85 dBm

)i ]

11808763
|Oate: 6MAR 2018 0901615

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

Elhﬂ Viaw
—T T I T T

Spon 18.2 MHz

CF 5.825 GHz 32001 pts
Channel Poveer
Bandwidth 23.70 MHz Power 19.70 dBm Tx Total 19,70 dBm
]" | w
11806763

Date: 6MAR 2018 0902005

Top -1 Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 26 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

o
10 d&
20d
40 B
=50 den
=60 din
CF 5.745 GHx 32001 pts Span 48.2 MHx
Channel Poveer
Bandwidth 23.70 MHz Power 17.98 dBm Tx Total 17.98 dBm
]" |
11806763

Jiste: 60AR 2016 09010031

Bottom +1 Channel

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300/300

Elﬁ“ Viaw

—T T T T T

CF 5.825 GHx 32001 pls

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz Power 19.28 dBm

n " Measuring...

11808763
Dete: 26 SEP 2019 142632

Tx Total 19.28 dBm

[T T

Spectrum “F

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T I—T

Spon 16.5 MHz

CF 5.785 GHz 32001 pts
Channel Poveer
Bandwidth 22,90 MHz Power 19.69 dBm Tx Total 19,69 dBm
]" I
11806763

|Dete: 26 SEP 2019 142702

Top -1 Channel

Middle Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 16.6 0.3 16.9 16.0 0.3 16.3
Top 15.9 0.3 16.2 15.6 0.3 15.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 16.9 16.3 19.6 27.0 7.4 Complied
Top 16.2 15.9 19.1 27.0 7.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 19.6 9.0 28.6 36.0 7.4 Complied
Top 19.1 9.0 28.1 36.0 7.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3
ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 21 /9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

Span 33,8 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 16.64 dBm
n " Measuring...

11808763
Jste: 26 AFRL 2019 065356

Tx Total 16,64 dBm

R |

Bottom Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

-20d / 1\
20

/
40 d
=50 den
=60 din
CF 5.825 GHz 32001 pts Span 33.8 MHx
Channel Poveer

Bandwidth 16,60 MHz Power 15.92 dBm Tx Total 1592 dBm
]" |

11806763

|Oete: 26 APR 2019 102541

Top Channel

Results: 802.11a /20 MHz / 6Mbps / MIMO / Port 2/ PWL 21/ 9 dBi Antenna Group

Spectrum | [? Spectrum
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
1R Yiw 1R Yiw
0 o8 0 o8
-10d \ 10 / \
20 d 20 d \
= o, 304 ./ \\
40 B 0 d
=50 den =50 den
=60 din =60 din
CF 5.745 GHx 32001 pts Span 33.8 MHx CF 5.825 GHx 32001 pts Span 33.8 MHx
Channel Poveer Channel Poveer
Bandwidth 16,60 MHz Power 16.01 dBm Tx Total 16,01 dBm Bandwidth 16,60 MHz Power 15.61 dBm Tx Total 1561 dBm
n " Measuring... o | n 1 Measuring... e |
11806763 11806763
Date: 26 AFR N19 06:56:36 Dete: 28 SEF 2019 11:2558
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 26 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)

Bottom +1 17.9 0.5 18.4 17.9 0.5 18.4
Middle 19.4 0.5 19.9 19.6 0.5 20.1
Top -1 19.3 0.5 19.8 19.2 0.5 19.7

Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)

Bottom +1 18.4 18.4 21.4 27.0 5.6 Complied
Middle 19.9 20.1 23.0 27.0 4 Complied
Top -1 19.8 19.7 22.8 27.0 4.2 Complied

De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)

Bottom +1 21.4 9.0 30.4 36.0 5.6 Complied
Middle 23.0 9.0 32.0 36.0 4.0 Complied
Top -1 22.8 9.0 31.8 36.0 4.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 26 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

o
10 d&
-20d — P ——
S ™~
40 d
=50 den
=60 din
CF 5.745 GHx 32001 pts Span 45.5 MHx
Channel Poveer

Bandwidth 22,40 MHz Power 17.92 dBm Tx Total 17.92 dBm

]" |

11806763

Oste: EMAR 218 102050

Bottom +1 Channel

Spectrum ] T
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o Att MdE SWI 321ms  VBW 3MAz Mode Auto Sweep

Count 300,300

1Rm Viaw

—T T T T T

o
Spectrum "

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300,300
1Rm Viaw

—T T T T T—T

CF 5.785 GHx 32001 pts Span 44.5 MH:
Channel Poveer

Bandwidth 21,90 MHz Power 19.44 dBm

Tx Total 19,44 dBm

]" |

11806763
[Dete: BMAR 2019 10:44:13

Middle Channel

'h..,,-“
“'-‘___“
CF 5.825 GHz A7001 pts Span 46.3 MHx
Channel Power
Bandwidth 22,80 MHz Power 19.29 dBm Tx Total 19,29 dBm

n 7 Measuring... i |
11805753
Dete: 6 MAR 218 104643

Top -1 Channel
Page 202 of 782 FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2/ PWL 26 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

Spon 45.5 MHz

Spectrum “F

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T T—T

Channel Poveer
Bandwidth 22,40 MHz Power 17.85 dBm

]" |

11808763
Oete: EMAR 2MY 103454

Tx Total 17.85 dBm

CF 5.785 GHx 32001 pts Span 44.5 MH:
Channel Poveer

Bandwidth 21,90 MHz Power 19.63 dBm

Tx Total 19,63 dBm

]" |

11806763
|Dete: 26 SEP 2019 14:37.05

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

—T T T T T

e
10
o
L~
0
s

=50 dén

=60 din

CF 5.825 GHx 32001 pls

Spon 46.9 MHz

Channel Poveer
Bandwidth 22,80 MHz Power 19.15 dBm

Tx Total 19,15 dBm

]" |

11808763
Jete: 26 SEF 2019 103335

Top -1 Channel

Middle Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 16.3 0.5 16.8 15.8 0.5 16.3
Top 15.7 0.5 16.2 15.4 0.5 15.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 16.8 16.3 19.6 27.0 7.4 Complied
Top 16.2 15.9 19.1 27.0 7.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 19.6 9.0 28.6 36.0 7.4 Complied
Top 19.1 9.0 28.1 36.0 7.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n /20 MHz / MCSO / MIMO / Port 1 / PWL 21 /9 dBi Antenna Group

Spectrum | [? Spectrum [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300,200
flm Viaw 1R Yiw
0 o8 0 o8 /
-10d 10 / \
20 d 20
A \
- L~ ” L~ S
=50 den =50 den
=60 din =60 din
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 16.26 dBm Tx Total 16.26 dBm Bandwidth 17.70 MHz Power 15.67 dBm Tx Total 1567 dBm
i ) T . ) .
11806763 11806763
Date: 26 AFR 2019 111204 Dete: 26 APR 2019 114504
Bottom Channel Top Channel

Results: 802.11n /20 MHz / MCSO / MIMO / Port 2 / PWL 21/ 9 dBi Antenna Group

Spectrum ] T Spectrum ] b
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
flm Viaw 1R Yiw
0 o8 0 o8
10 / \ -10 oy / \
20 d g \\ -20d / \
30 dEm
-40 d -40 d
=50 den =50 den
=60 din =60 din
CF 5.745 GHx 32001 pts Span 36.0 MHx CF 5.825 GHz 32001 pts Span 36.0 MHx
Channel Poveer Channel Poveer
Bandwidth 17.70 MHz Power 15.81 dBm Tx Total 1581 dBm Bandwidth 17.70 MHz Power 15.40 dBm Tx Total 1540 dBm
)i | Measuring... [T | L )i J
11806763 11806763
Oate: 26 AFR 2019 111334 Date: 28 SEP 2019 11215

Bottom Channel Top Channel

@ Page 205 of 782 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 26 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)

Bottom +1 18.0 0.4 18.4 17.8 0.4 18.2
Middle 19.3 0.4 19.7 19.4 0.4 19.8
Top -1 17.6 0.4 18.0 18.9 0.4 19.3

Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)

Bottom +1 18.4 18.2 21.3 27.0 5.7 Complied
Middle 19.7 19.8 22.8 27.0 4.2 Complied
Top -1 18.0 19.3 21.7 27.0 5.3 Complied

De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)

Bottom +1 21.3 9.0 30.3 36.0 5.7 Complied
Middle 22.8 9.0 31.8 36.0 4.2 Complied
Top -1 21.7 9.0 30.7 36.0 5.3 Complied

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1 / PWL 26 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

Epan 44,3 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 18.04 dBm

]" |

11808763
Oste: 6.MAR 219 100727

Tx Total 18,04 dBm

Spectrum [?

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

—T T T T T—T

CF 5.785 GHx 32001 pts Span 43.9 MHx
Channel Poveer

Bandwidth 21,60 MHz Power 19.26 dBm

Tx Total 19.26 dBm

n " Measuring... iy |

11808763
|Oate: 6MAR 2018 094240

Bottom +1 Channel

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o Att FdE SWT F21ms  VBW 3MAz Mode duto Sweep
Count 300,300
1Rm View

Jste: 6MAR 2019 0938451

M
et
CF 5.825 GHz 32001 pts Span 46.5 MHx
Channel Poveer
Bandwidth 22,90 MHz Power 17.57 dBm Tx Total 17.57 dBm
) ] [
11806763

Top -1 Channel

Middle Channel
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 26 / 9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

©CF 5.745 GHx 2001 pts

Epan 44,3 MHz

Channel Poveer
Bandwidth 21,80 MHz Power 17.80 dBm
n " Measuring...

11808763
Jiste: 6 MR 219 DR 563

Tx Total 17.80 dBm

wwaz

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

T T T—T

CF 5.785 GHz

Spon 43.9 MHz

32001 pts

Channel Poveer
Bandwidth 21,60 MHz

Power 19.36 dBm Tx Total 19.36 dBm

Il

11808763
|Dete: 26 SEP 2019 144002

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

—T T T T T

CF 5.825 GHx 32001 pls

Spon 16.5 MHz

Channel Poveer
Bandwidth 22,90 MHz Power 18.90 dBm

Tx Total 1890 dBm

]" |

11806763
Jste: 26 SEF 2019 144644

Top -1 Channel

Middle Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 16.0 0.4 16.4 15.5 0.4 15.9
Top 15.3 0.4 15.7 15.3 0.4 15.7
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 16.4 15.9 19.2 27.0 7.8 Complied
Top 15.7 15.7 18.7 27.0 8.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 19.2 9.0 28.2 36.0 7.8 Complied
Top 18.7 9.0 27.7 36.0 8.3 Complied

Result: Pass

Page 209 of 782

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 21 /9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

61M Viaw

©CF 5.745 GHx 2001 pts

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 15.96 dBm
n " Measuring...

11808763
Jste: 26 AFRL 2018 104212

Tx Total 15.96 dBm
wez

Bottom Channel

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300,200

1Rm View
0

10 / \

-2

/ N
. / \
-/ ——)

=50 den

=60 din

CF 5.825 GHx 32001 pts Span 36.0 MHx
Channel Poveer

Bandwidth 17.70 MHz Power 15.32 dBm Tx Total 15.32 dBm
]" I

11806763

|Oete: 26 AR 2019 102819

Top Channel

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 2/ PWL 21 /9 dBi Antenna Group

Spectrum |

(=]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b Att MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

32001 pts

CF 5,745 GHz

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz Power 15.53 dBm

n " Measuring...

11808763
Jste: 26 AFRL 2018 104411

Tx Total 15.53 dBm
[T |

Bottom Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

CF 5.825 GHx

32001 pts

Span 36.0 MHz

Channel Poveer
Bandwidth 17.70 MHz

Power 15.25 dBm

Il

| Measuring...

11808763
|Dete: 26 AFR 2019 W031ET

Tx Total 15.25 dBm
CEE |

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0 / MIMO / Port 142 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 15.8 0.4 16.2 15.2 0.4 15.6
Top 15.5 0.4 15.9 15.5 0.4 15.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 16.2 15.6 18.9 27.0 8.1 Complied
Top 15.9 15.9 18.9 27.0 8.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 18.9 9.0 27.9 36.0 8.1 Complied
Top 18.9 9.0 27.9 36.0 8.1 Complied

Result: Pass
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS0O / MIMO / Port 1 / PWL 21 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
b Att MoE  SWT 31ms VBW IMHz  Mode Aulo Swiep
Count 300,300

61M Viaw

Spon 73.1 MHz

Jste: 26 AFRL 2018 120129

CF 5.755 GHz 32001 pts
Channel Poveer
Bandwidth 36.00 MHz Power 15.82 dBm Tx Total 1582 dBm
]" I
11806763

Bottom Channel

Spectrum

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz

Att g8 SWT 321ms

Count 300/300

VBW 3 MMz Mode Aulo Sweep

1Rm Viaw

CF 5.795 GHz

32001 pts

Spon 73.1 MHz

Channel Poveer
Bandwidth 36.00 MHz

Power 15.54 dBm

Tx Total 15.54 dBm

Il

11808763
|Dete: 26 APR 2019 11:58:51

Top Channel

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 2 / PWL 21/ 9 dBi Antenna Group

Spectrum ]

(=]

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

Count 300/300

61M Viaw

©F 5.755 GHx 32001 pls

Spon 73.1 MHz

Channel Poveer
Bandwidth 36.00 MHz Power 15.24 dBm

n " Measuring...

11808763
Jste: 26 AP 2018 120831

Tx Total 15.24 dBm

[ |

Spectrum ]

Bottom Channel

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
o AtL o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

1Rm Viaw

CF 5.795 GHz

32001 pts

Spon 73.1 MHz

Channel Poveer
Bandwidth 36.00 MHz

Power 15.51 dBm

Il

| Measuring...

11806763
|Dete: 26 APR 2019 11:56:44

Tx Total 15.51 dBm
[ |

Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O / MIMO / Port 1+2 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 13.6 0.4 14.0 13.5 0.4 13.9
Top 15.0 0.4 15.4 15.0 0.4 15.4
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 14.0 13.9 17.0 27.0 10 Complied
Top 15.4 15.4 18.4 27.0 8.6 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 17.0 9.0 26.0 36.0 10.0 Complied
Top 18.4 9.0 27.4 36.0 8.6 Complied

Result: Pass
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40/ MCS0O/ MIMO / Port 1 / PWL 21 /9 dBi Antenna Group

Spectrum |

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw
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/ \m
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Channel Poveer
Bandwidth 36.00 MHz Power 13.61 dBm Tx Total 1361 dBm
)i | Measuring... wonn ]
11806763

Bottom Channel

o
Spectrum "

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

Att e SWT  321ms VBW IMH:  Mode Aulo Swiep
Count 300/300
1Rm Viaw
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e ]
=50 den
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CF 5.795 GHx 32001 pts Span 73.1 MHx
Channel Poveer
Bandwidth 36.00 MHz Power 14.99 dBm Tx Total 14,99 dBm
]" |
11806763

|Dete: 26 APR 2019 105305

Top Channel

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 2 / PWL 21 /9 dBi Antenna Group

Spectrum ]

(=]

Count 300/300

RefLaval 52.00 dém  Offset 12.00 08 RBW 1 MHz
b Att o SWT  321ms VBW 3 MHZ  Mode fulo Sweep

61M Viaw

CF 5.755 GHz

Spon 73.1 MHz

32001 pts

Channel Poveer
Bandwidth 36.00 MHz

Power 13.46 dBm Tx Total 13,46 dBm
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11808763
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Bottom Channel

o
Spectrum ] "

Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

o ALt e SWT  321ms VBW IMH:  Mode Aulo Swiep
Count 300/300
1Rm Viaw

8
|
\""‘---..

CF 5.795 GHx 32001 pts Span 73.1 MHx
Channel Poveer

Bandwidth 36.00 MHz Power 15.00 dBm

]" |

Tx Total 15.00 dBm

11808763
|Oete: 26 APR 2019 1056:21

Top Channel

Page 214 of 782

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0O / MIMO / Port 1+2 / PWL 21 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 14.4 0.5 14.9 14.4 0.5 14.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted | Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Single 14.9 14.9 17.9 27.0 9.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power Gain (dBi) (dBm)
(dBm)
Single 17.9 9.0 26.9 36.0 9.1 Complied
Spectrum I [E Spectrum [E
T
20 dey 20 dey
0 @n——p————T1—4 0cam
-Jr.c_\'.—-——r H -10 di ..
:L .:21-.——71;—4 :k -30 dirr ): 1\
<50 dim —1 <50 di
CF 5.775 GHz 32001 pts Span 155.0 MHz CF 5.775 GHz 32001 pts Span 155.0 MHz
I Ba.ndwii;tll 75,90 MHz Power 14.38 dBm T« Total 14,38 dBm I Ba.ndwii;tll 76,00 MHz Power 14.44 dBm T« Total 14,44 dBm
| Measuring.. Qe o "mT: | Measuring... [ B K. Tgﬁ
Single Channel Port 1 Single Channel Port 2
Result: Pass
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ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 22/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 15.2 0.3 15.5 15.0 0.3 15.3
Middle 14.9 0.3 15.2 15.1 0.3 15.4
Top -1 14.6 0.3 14.9 14.9 0.3 15.2
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 15.7 0.3 16.0
Middle 14.9 0.3 15.2
Top -1 15.1 0.3 15.4
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted [ Conducted | Combined Power Margin
Channel Power Power Power Conducted - 9 Result
Limit (dB)
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)

Bottom +1 155 15.3 16.0 20.4 27.0 6.6 Complied
Middle 15.2 154 15.2 20.0 27.0 7 Complied
Top -1 14.9 15.2 154 19.9 27.0 7.1 Complied

De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 20.4 9.0 29.4 36.0 6.6 Complied
Middle 20.0 9.0 29.0 36.0 7.0 Complied
Top -1 19.9 9.0 28.9 36.0 7.1 Complied

Result: Pass

Q@

Page 216 of 782

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 22 /9 dBi Antenna Group

Spectrum I

(=

Count 300,300

Ref Level 52.00 dém  Offset 12.00 dé & RBW 1 MHz
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Spectrum "
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Count 300/300
1Rm Viaw

CF 5.785 GHx 2001 pts Span 33.8 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 14,93 dBm

Tx Total 14,93 dBm

]" |

11808763
|Date: 22 JUM.201D 15:36:55

Bottom +1 Channel

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o Att FdE SWT F21ms  VBW 3MAz Mode duto Sweep
Count 300,300
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CF 5.805 GHx

32001 pts

Span 33,8 MHz

Channel Poveer

Bandwidth 16,60 MHz

Power 14.56 dBm

Il

11808763
Joete: 22 JUNL2MY 152745

Tx Total 14.56 dBm

Top -1 Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 22 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300
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o
Spectrum "
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Channel Poveer

Bandwidth 16,60 MHz Power 15.03 dBm Tx Total 15.03 dBm
]" |
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Joete: 22 JUNL2M9 150305

CF 5.785 GHz 32001 pts Span 33.8 MHx
Channel Poveer

Bandwidth 16,60 MHz Power 15.05 dBm

Tx Total 15.05 dBm

]" |

11808763
|Date: 22 JUN.20M9 151210

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
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Channel Poveer
Bandwidth 16,60 MHz Power 14,90 dBm

Tx Total 14,90 dBm

]" |
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foiste: 22 JUN 2GS 152921

Top -1 Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 22 /9 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
b Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

61M Viaw

32001 pts

CF 5.765 GHz

Span 33,8 MHz

Channel Poveer
Bandwidth 16,60 MHz Power 15.74 dBm

]" |

11808763
Joste: 22 JUN M9 150548

Tx Total 15,74 dBm

Bottom +1 Channel

Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,300
1R Yiw

Span 33,8 MHz

o
Spectrum "

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300/300
1Rm Viaw

CF 5.785 GHz 32001 pts Span 33.8 MHx
Channel Poveer

Bandwidth 16,60 MHz Power 14.94 dBm

Tx Total 14,94 dBm

]" |

11808763
Dete: 22 JUN20MD 151513

Middle Channel

CF 5.805 GHx A7001 pts
Channel Power
Bandwidth 16,60 MHz Power 15.07 dBm Tx Total 15,07 dBm
n 7 Measuring... i |
11805753
Oete: 22 JUN 2019 153115
Top -1 Channel
Page 219 of 782 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3316-FCC-UNII3

ISSUE DATE: 12 FEBRUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 17 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cyple Conducted Conducted | Duty Cyple Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 10.3 0.3 10.6 9.9 0.3 10.2
Top 9.3 0.3 9.6 9.7 0.3 10.0
Port 3
Channel Conducted | Duty Cycle Corrected
. Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 10.4 0.3 10.7
Top 9.8 0.3 10.1
Corrected | Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Marain
Channel Power Power Power Conducted Limit (d é’) Result
Port 1 Port 2 Port 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 10.6 10.2 10.7 15.3 27.0 11.7 Complied
Top 9.6 10.0 10.1 14.7 27.0 12.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dl_g) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 15.3 9.0 24.3 36.0 11.7 Complied
Top 14.7 9.0 23.7 36.0 12.3 Complied

Result: Pass
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